

## Test Report

No.: SDHL1712027624FT

Date: Jan.03, 2018

Page 1 of 4

SISO A/S  
MILEPARKEN 11, DK-2740 SKOVLUNDE, DENMARK

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : 11.05.618-0 SUSP. HANGER FITTING, BLACK PC, FEMALE PART, F/CHIPBOARD SCREWS  
11.05.619-0 SUSP. HANGER FITTING, BLACK PC, MALE PART, CC:32MM, F/CHIP-

Style / Item No. : 11.05.618-0  
11.05.619-0

Sample Receiving Date : Dec.22, 2017

Test Performing Date : Dec.22, 2017 to Jan.03, 2018

### Test Result Summary

Test(s) Requested	Result(s)
Static Load Test – Detachment under vertical force	1285 N (See summary 1)
<b>Summary:</b>	
1. The hanging accessories were disengaged when the vertical force reached to 1285 N;	
2. For further details, please refer to the following page(s).	

Signed for and on behalf of  
Shunde Branch  
SGS-CSTC Co., Ltd.

Hary Nie  
Approved signatory



SGS-CSTC (Shunde) Technical Services Co., Ltd.  
Shunde Branch Harimies

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

1/F, 1<sup>st</sup> Building European Industrial Park, No.1 Shunhe South Road, Wusha Section, Dailing Town, Shunde, Foshan, Guangdong, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgsgroup.com.cn  
中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层 邮编: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com

TESTS AND RESULTS

**Test Conducted:**

Static load test as per client's request.

**No. of Sample:**

4 pairs. For more sample information and pictures, please refer to the following page.

Test and Requirements	Test Results
<p><b>Static Load Test – Detachment under vertical force</b>                      Well mount a group of hanging accessories (4 pairs) in accordance with the illustration from manufacturer. Four sockets shall be fixed on a wall and four plugs shall be fixed to a plate. Engage the four pairs of hanging accessories (sockets &amp; plugs) by pushing the plate.                       Apply a vertical increasing force on the plate by an appropriate means until the hanging accessories disengaged or damaged. Record the maximum force.</p>	<p>The hanging accessories were disengaged when the vertical force reached to 1285 N</p>

**Remark:**

- For the sample information and pictures, please refer to the following page.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

Sample as Received



View 1



View 2



View 3



View 4



Pictures with Details



View 1



View 2

\*\*\*End of Report\*\*\*

